
 
 
 
 

Optimization of alpha emitter’s 

determination in water. Behavior of 

radionuclides in water treatment plants 

 
 
 

a dissertation submitted to the PhD program on  

Nuclear Engineering and Ionizing Radiation 

of Universitat Politècnica de Catalunya 

in partial fulfillment of the requirements 

for the degree of Doctor of Philosophy 

 

 

 

 
Montserrat Montaña Gurrera 

June 2013 



 

 



iii 

 

 

 

 

I certify that I have read this dissertation and that, in my opinion, it is fully adequate in scope 
and quality as a dissertation for the degree of Doctor of Philosophy, program on Nuclear 
Engineering and Ionizing Radiation. 

 

 

 

 

(Antonia Camacho García) Principal Advisor 
[...]
values of 2 Bq/Kg of 137Cs and 3 Bq/Kg of 60Co. Puhakainen (1998) found gamma activities 

between 24 and 250 Bq/Kg in sludge samples from a WWTP in Finland and detected their 

origin due to medical applications and industrial processes. Martin and Fenner (1997) measured 

radioactivity levels in sludge at one WWTP next to a medical complex which carries out 

radioiodine treatments with the aim of determining concentrations of 131I and estimating 

radiation doses to employees and the public. A similar investigation it has been recently carried 

out by Jiménez and colleagues (Jiménez et al. 2011).  

 

Additionally, water treatment plants have been also considered by some authors as NORM 

industries (Gäfvert et al., 2002; IAEA, 2003; EPA, 2004; Kleinschmidt and Akber, 2008, 

Casacuberta et al., 2009). Examples of NORM containing residues from water treatment plants 

are radioactive contaminated sludge and solids including filter sludge, spent ion exchange 

resins, spent granular activated carbon, as well as waters from filter backwash. The radioactive 

concentrations can vary considerably because of the varying geological characteristics of 

different water sources in different regions of a country. In some cases, these concentrations can 

be substantial (Hofmann et al., 2008). However, the vast majority of residues from water 

treatment are in the form of sludge and their disposal is likely to be the greatest concern. 

Depending on the concentration levels found in the sludge, special considerations may need to 

be given to the re-use or disposal of this waste. For this reasons various countries have regulated 

these practices over the last few years or are in the process of doing so (European Commission, 

2012). 

In Spain, Direct discharge of radioactive material into the sewerage system and NORM 

materials are regulated by the Spanish Royal Decree 783/2001 (RD 2001), revised as RD 

1439/2010 (RD 2010), which corresponds to the transfer of European Council Directive 96/29 

of 13th May (EC, 1996). This standard regulates “Natural Sources of Radiation” and the need to 

study activities in which workers or members of the public could be exposed to significant 

doses of radiation. 

In 2011 the Nuclear Safety Council (CSN) published the technical Instruction IS-33, defining 

the radiological criteria for protection against exposure to natural sources of radiation. In the 

Annex of this instruction, work activities are mentioned in which operators or leaders must 

perform studies required by the Regulation on Protection against Ionizing Radiations 

(783/2001). One of the activities mentioned is related to facilities where groundwater is treated 

and stored. Since in some cases the precise origin of the water treated in WWTPs is unknown, 

this kind of facilities must also be considered  



Introduction Part II 

109 

The USEPA has addressed disposal management options for waste generated by water 

treatment (EPA, 1990) and also indicates that NORM residues from drinking water treatment 

may be disposed in landfills or lagoons or can also be used as agricultural conditioners. 

However, in some cases it may be necessary to dispose of the residues in a licensed radioactive 

waste disposal facility (EPA, 1994). 

 

It should be pointed out that, up until now, there exist no official regulations or 

recommendations for the detection and assessment of radionuclides in the liquid effluents from 

WWTPs. Nevertheless, the default screening values (gross alpha and beta activities) entered in 

the Spanish Royal Decree 140/2003 for drinking water are used as a reference value for the 

discussion of the results related to the studies in liquids from Spanish WWTPs. In the case of 

the wastewater studied in the USA the default screening values entered in the United States 

Environmental Protection Agency (EPA) regulations for drinking water are used (EPA, 2000). 

 

The focus of this part of the thesis is therefore to investigate the occurrence of radioactivity in 

liquid and sludge samples from different water treatment plants located in Spain and one located 

in Wisconsin in the USA. This part is divided into three different chapters. We propose in 

Chapter 4 and Chapter 5 the occurrence of radioactivity in liquid and sludge samples from 

different DWTPs and WWTPs located in Spain, respectively. Additionally, Chapter 5 provides 

a screening study of a WWTP located in Waukesha which was made during the stay in the 

USA. Finally, Chapter 6 presents an evaluation of radiological hazard effects of the sludge 

generated in drinking water and wastewater treatment plants previously studied in Chapters 4 

and 5. 



 

 



4. Behavior of radionuclides in drinking water treatment plants 

111 

 

 

 

 

Chapter 4  

Behavior of radionuclides in drinking 

water treatment plants  

 

4.1 Introduction and motivation 

Levels of radionuclides in drinking water may be increased by a number of human activities and 

later can be accumulated in the sludge generated in the process of removing pollutants in water. 

For these very reasons, it is considered important studying the occurrence and behavior of 

radioactivity in drinking water treatment plants (DWTPs). Though radioactivity in DWTP has 

been studied by some authors, as has already been mentioned before in the introduction, we 

propose an original work studying the temporal evolution in different DWTPs. These plants 

have been selected taking into account both variations in water source and the treatment applied. 

This chapter is organized as follows. Section 4.2 consists on a temporal evolution study for 

water samples from two conventional DWTPs. A study related to the water contribution from 

wells in DWTP-1 has been also presented in order to determine their influence in the treated 

water. In this section, we show that conventional treatment applied in DWTPs does not enough 

effective to remove radioactivity and membrane technologies are necessary to remove them. 

Therefore, a detailed study related with the RO treatment applied later in the DWTP-1 was done 

and the results are described in Section 4.3. This study was presented as a poster in the 

INSINUME 2012 conference (www.insinume2012.com) and has also been published as an 

article in the INSINUME special issue of the Journal of Environmental Radioactivity (Montaña 

http://www.insinume2012.com/


4. Behavior of radionuclides in drinking water treatment plants 

112 

et al. 2013b). In Section 4.4 we provide a seasonal study of radioactivity in the sludge from 

DWTPs previously studied in section 4.2. Finally, a summary is presented in Section 4.6. 

 

 

4.2 Temporal evolution of radionuclides in water from 

conventional drinking water treatment plants 

Two full-scale DWTPs (1 and 2) located in Northeast Spain were studied during the period 

2007-2010 in order to carry out a temporal evolution of radionuclides in water and their removal 

using a conventional treatment. 

 

4.2.1 Plants characteristics 

DWTP-1 

The DWTP-1 treats water from the Llobregat River. At that point, the river has received 

effluents from industrial and urban WWTPs, influence of agricultural and mining activities. The 

high anthropogenic influence of the water makes it necessary to add an ozone treatment in order 

to remove several organic and inorganic compounds which cannot be efficiently removed with 

the more common treatments as flocculation or activated carbon. 

The treatment plant has a maximum treatment capacity of 5.5 m3/s, and provides almost 50% of 

the annual drinking water in Barcelona metropolitan area (population equivalent of the plant: 

4,856,579). The treatment process is composed by the following phases and is showed in Figure 

4.1: 

1. Water collecting: The water intake can be from the Llobregat River or groundwater from the 

wells in Cornellà and Sant Feliu (see Table 4.1). These wells are near the DWTP-1 and are used 

mainly in periods of drought or on isolated days when river flow is not sufficient to provide the 

water demand. They are also used when episodes of river water pollution prevent water 

catchment, in that it fails to reach the standards laid out in legislation on human drinking water 

or water company quality control requirements. These episodes are usually due to rains causing 

some rivers and collectors of polluted water to overflow. Under normal conditions, this polluted 

water by-passes the treatment plant and is returned to the river down-stream. Occasionally, 

pollution is caused by industrial dumping. This additional groundwater from wells is added after 

the sand filters point which is previously treated by ‘stripping’ to remove organic pollutants.  



4. Behavior of radionuclides in drinking water treatment plants 

113 

As indicated in Table 4.1, sampling campaigns included all the different kinds of samples that 

are treated in this DWTP: only water from river, only water from wells or mixture water from 

river and wells. 

2. Pre-treatment: Only the water coming from the river needs pre-treatment, since the water 

coming from the wells is considered to be naturally filtrated. 

a. Chlorination: Chlorine is dosed in order to remove the major part of ammonia which is 

present in the water, by producing chloramines. The chlorination can also be done with 

chlorine dioxide, which has the advantage of producing fewer THM (trihalomethanes) 

compounds than the molecular chlorine.  

b. Sand removal: the water flows at lower speed, facilitating the sedimentation of sand 

particles, down to a particle diameter of 0.5 mm. 

c. Particles separation: The water is pumped to the clarifiers, previously adding coagulant 

(FeCl3) and flocculant reagents, where the smaller particles are separated by precipitation. 

To finish the separation process, the water goes through a sand filter, which retains all the 

particles that did not precipitate before. 

3. Post-treatment: Water from both the pre-treatment and the wells is pumped by four 

Archimedes’ screws. 

a. Ozonisation: The water is treated with ozone, which reduces the content in organic 

compounds, and substantially improves the organoleptic qualities of the water. 

b. Activated carbon: After the ozonisation, the water is directed to granular activated 

carbon beds (GAC). The activated carbon process has three objectives: remove any 

possible suspended solids, remove organic matter, and eliminate any virus, microorganisms 

or bacteria from water. 

4. Post-chlorination: The treated water is chlorinated with chlorine gas and kept in a 10,000 m3 

storage tank. This way there is a constant presence of residual chlorine, in order to ensure the 

disinfection of water before its distribution. 

5. Storage and Pumping station: The treated water is kept in two 4,000 m3 storage tanks from 

where the water is pumped to different distribution points. 

 

DWTP-2 

The DWTP-2 treats water from the Ter River (Figure 4.1). The treatment plant has a maximum 

treatment capacity of 0.27 m3/s, and provides the annual drinking water in 16 towns in which 

the main human activity is agriculture and stockbreeding (population equivalent of the plant: 



4. Behavior of radionuclides in drinking water treatment plants 

114 

45,000). In this case the treatment process is simpler than the process of DWTP-1. The process 

consists on water collecting, pre-treatment with chlorination, coagulation (aluminium 

polychloride) and activated carbon (GAC), post-chlorination and storage in two different tanks 

located in different points from the DWTP, from where the water is pumped to the 16 towns. 

Figure 4.1 shows the schematic diagram of the studied conventional DWTPs and the points 

where the water samples were taken are indicated by star. 

 

 

DWTP-1 (conventional treatment)

Cl2
ClO2

Particle
settling

Sand FilterCoagulation
Flocculation

O3 GAC Filter Storage

Ground water

River 
Llobregat

Cl2

Coagulation
Flocculation

Cl2

Particle 
settling

Storage

River 
Ter

GAC Filter

DWTP-2

Cl2
 

Figure 4.1. Schematic diagram of the studied DWTPs. The points where the samples were taken 
are indicated by star. 

 

 

4.2.2 Sampling collection 

The sampling was carried out according to established sampling protocols and locations defined 

by ‘Aguas de Barcelona’. Composite liquid samples were collected using the ISCO GLS 

Compact Composite Sampler with an integrated 5 L glass bottle. The sampling program was set 

to collect 0.1 L of liquid every 30 min during 24 h. Liquid samples (unfiltered) were later 

transferred to 2 L polyethylene bottles for radioactivity determination. Composite raw water, 

after sand filters and final effluent drinking water samples were sampled taking into account the 

hydraulic retention time (HRT) in the DWTP. HRT was calculated using the inflow arriving to 

the DWTP the sampling campaign and the volume of the tanks used in all the processes of the 

DWTPs. 



4. Behavior of radionuclides in drinking water treatment plants 

115 

The HRT is the time the water takes to pass through DWTP. As the HRT depends on the 

quantity of raw water to be treated, the sampling campaigns were chosen in different seasons in 

order to consider the changes due to storm occurrence. 

In order to preserve the liquid samples prior to the radioactivity analysis, the unfiltered liquid 

samples were acidified with concentrated nitric acid (at pH 2) and later they were filtered 

through 0.45 μm membrane filters. Therefore it should be highlighted that the results in liquid 

samples refer to dissolved radioactivity levels according to the pretreatment. 

 

 

Table 4.1. Dates, inflow and HRT of each sampling campaigns in the DWTPs 

Campaign Month of sampling 
campaign 

DWTP-1  DWTP-2 
Inflow 
(m3/h) HRT (h)  Inflow 

(m3/h) HRT (h) 

C-1(1) July 2007 6300 12.8  250 2.0 

C-2(1) October-November 2007 4860 8.0  250 2.0 

C-3 
November-December 
2007 

9810 6.8  250 2.0 

C-4(2) February 2008 - -  -  

C-5(1) June 2008 4860 7.3  250 2.0 

C-6(1) September 2008 14761 4.6  250 1.5 

C-7 November 2008 18000 3.9  250 1.0 

C-8 April 2009 18000 4.0  250 1.0 

C-9(3) May 2009 - -    

C-10(4) September 2009 12240 6.2  - - 

C-11(3) November 2009    - - 
(1) In these campaigns samples from DWTP-1 contain mixture of water from river and wells. 
(2) In campaign C-4 there wasn’t water sampling, only sludge sampling in DWTP-1. 
(3) In these campaigns samples from DWTP-1 contain only water from wells. 
(4) In this campaign samples from DWTP-1 only contain water from river. A sample which only contains 
water from wells was also collected. 

 

 

For up to 11 sampling campaigns carried out over the period 2007-2009, 43 water samples were 

collected. Seven campaigns were analyzed for the DWTP-1 (C-1 to C-3 and C-5 to C-8), where 

samples in different points of the treatment were collected (influent, after sand filters and final 

effluent). Seven water samples from wells, which represent three additional campaigns (C-9 to 

C-11), were collected in order to determine their radioactivity content. In the campaign C-4 a 

sludge sample from DWTP-1 was only collected (see Section 4.5). For the DWTP-2, only the 



4. Behavior of radionuclides in drinking water treatment plants 

116 

influent and final effluents were sampled in seven campaigns (C-1 to C-3 and C-5 to C-8) due to 

the simplicity of the process. Table 4.1 shows the dates of the different campaigns.  

For the 43 water samples collected, gross alpha and beta activities and the potassium content 

were determined. For gross alpha activity the co-precipitation method was used (see Appendix 

A), while gross beta activity was determined by evaporation method (see Appendix B for this 

method, for the potassium determination and all the instrumentation used). 

 

4.2.3 Results and discussion related to DWTP-1 

Gross alpha activity in water samples  

The origin of alpha activity in the Llobregat river basin has been previously investigated and it 